
GOVERNMENT OF MIZORAM
URBAN DEVELOPMENT & POVERTY ALLEVATION DEPARTMENT

SOLID WASTE MANAGEMENT

SYSTEM FOR LUNGLEI TOWN

EIA REPORT

Prepared by

VOYANTS SOLUTION PVT LTD & ECO-MANAGEMENT SERVICES (ECOMS MIZORAM)



EIA Report “Soild Waste Management System for Lunglei Town”

Executive Summary of EIA Report

Name of Project –
“EIA Report on Soild Waste Management System for Lunglei
Town”

File No. -

For
GOVERNMENT OF MIZORAM

URBAN DEVELOPMENT & POVERTY ALLEVATION DEPARTMENT



Structure of EIA Reports

Sl.NO Chapter No and Name Pages

VOLUME ONE

1 Executive Summary ES

2 Chapter 1 : Introduction 1-22

3 Chapter 2 : Project Description 23-73

4 Chapter 3 : Description of Environment 74-115
[...]
g) Store with locking arrangements for storing 90 days production

h) 50 mm PVC pipe under the floor to drain the leachate from tanks to the draining

channel and the draining channel below the floor level with cast iron removable covers

flush with the floor, to drain the leachate that comes out from tanks and drum bays to the

leachate collection tank

i)Leachate collection tank of suitable size as shown in the drawing.

j)Lighting at the rate of 12W CFL per 12 sq.metre area

Other Miscellaneous items

a) Office and rest room with toilet and wash area

b) Water storage and supply system

c) Septic tank with soak pit to treat leachate and the sewage

d) Minor tools like, chopper, showels, spade, wheel-borrows, baskets, buckets -2 sets for

250 kg capacity and additional one set each for additional 250 kg capacity each.

e) Surgical hand gloves and boots for staff-2 pairs each per staff.

Mechanical equipments

a) Shredder -manual for plants upto 10TPD capacity.

b) Bag sealing machine

c) Platform balance

d) Manual rotary sieve.

B. Dry waste processing

At the waste resource center the dry waste is segregated in to different categories based on the

category and value demanded by the buyer who uses the recyclable waste to manufacture

consumer products.

The dry waste is classified based on the recyclable value and category. The waste which is no

recyclable value will be sent to land fill and the waste which has the recycle value will be



Solid Waste Management System for Lunglei Town, Mizoram.
URBAN DEVELOPMENT & POVERTY ALLEVATION DEPARTMENT

EIA& EMP Report

44

segregated based on the value. The value of the recyclable waste varies from place to place.

Market study is required to identify the best buyer. Some of the waste can be converting as raw

material in the campus itself. List of the key classification of waste is given.

I.List of categories of recyclables

1)Paper item

News paper,paper cups and paper plates

2)hard board packing material

Thin, medium and thick hard boards

3)Text book / computer printed paper / fine and super fine

4)Plastics

5)Carry bag (above 40 microns), Milk sachet, oil sachet

6)Metal

a)Aluminum, steel, Copper, Iron, Brass etc.

7)Electronic waste

8)Rubber

II.List of non recyclables

Thermocol, Broken tube lights, bulbs, Shampoo sachet, old cloths, Medical waste(syringes,

cotton used for surgery, medicine vials other hospital waste), Hard plastics. All these non

recyclable waste will go to the Landfill.

Infrastructure needed for dry waste processing:

i) Waste Resource Centre Campus:

A site of 1 no. of 15 m X 30m= 450 sq.m area will be needed for locating the primary

segregation centre and waste resource centre, toilet and wash room facility will be provided for

the staff. The designed period of Resource Centre is considered as 15 years, where 2015 is the

Base year and 2030 is the Design year.

ii) The waste resource centre main building

The waste resource centre main building will consist of area for secondary segregation,

compartments for different types of recyclable waste, area for bailing and packing, storage

space for bales, rest area for workers, seats and cupboard, steel almirah, table and chair for

administrative purpose.

iii) Secondary segregation

Segregated dry waste from primary segregation shed is stocked here and will be classified by

the team based on the value.



Solid Waste Management System for Lunglei Town, Mizoram.
URBAN DEVELOPMENT & POVERTY ALLEVATION DEPARTMENT

EIA& EMP Report

45

iv)Compartment for different type of waste

The classified waste in secondary segregation area will be kept ready for baling in respective

compartment. All compartments will be named as per the material to be stored.

v)Optional

Client room, Retail counter in the WRC, compound or fencing for the campus.

Table 2.8 Equipment and furniture needed for Dry Waste processing:

Sl.No Particulars UnitRate (Rs) Amount (Rs)
Furniture

1 Steel almirah 2 7500 15,000
2 Table 2 3000 6,000
3 Chair 10 300 3,000
4 Table fan 3 1500 4,500
5 Water filter 2 3500 7,000

6 Files, register and etc 1 3000 3,000

Sub total 38,500
Safety equipments

1 Mask 40 90 3,600
2 Gloves (set) 25 150 3,750
3 First aid kit 2 1000 2,000

Sub total 9,000
Cleaning equipments

1 Plastic / Aluminum basket 10 250 2,500
2 Plastic Bucket and Mug 2 150 300
3 Broom stick 10 80 800
4 Phenol, Acid, brush 1 1000 1000

Sub total 4,600
Packing Equipments

1 Packing Machine & role and clip 2 200000 4,00,000

2 Bale box 10 4000 40,000
3 Bora bag 50 105 10,500

Sub total 4,50,500
Shifting the material – Wheelbarrow

5 9,500 47,500
Overall total 5,50,100

As per DPR prepared by UD&PA

2.8 QUANTITY OF COMPOST GENERATED



Solid Waste Management System for Lunglei Town, Mizoram.
URBAN DEVELOPMENT & POVERTY ALLEVATION DEPARTMENT

EIA& EMP Report

46

The estimated quantity of compost generated from a 25 TPD (Tons Per Day) waste

processing using mechanical drum composting depends on factors like the organic fraction

of waste, moisture loss, and degradation efficiency.

Key Assumptions:

1. Organic Waste Content: Typically 50% - 60% of total waste (12.5 - 15 TPD).

2. Decomposition & Moisture Loss: 40% - 50% reduction due to biodegradation and

evaporation.

3. Final Compost Yield: 25% - 30% of the organic fraction.

Estimated Compost Output Calculation:

Parameter Value

Total Waste Processed 25 TPD

Organic Fraction (50%-60%) 12.5 - 15 TPD

Weight Loss (50%-60%) 6 - 9 TPD

Final Compost Output 6 - 7.5 TPD

Final Estimated Compost Production:

6 - 7.5 Tons Per Day (TPD) or 180 - 225 Tons Per Month (assuming 30 days operation).

Odour Control Measures for Mechanical Drum Composting

Odour management is a critical aspect of mechanical drum composting, as the decomposition

of organic waste can generate foul smells due to ammonia, hydrogen sulfide, and volatile

organic compounds (VOCs). Below are effective odour control measures:

1. Proper Waste Segregation & Pre-Treatment

 Ensure proper segregation of wet and dry waste before composting.

 Avoid high moisture content (>60%), as it leads to anaerobic conditions and odour

generation.

 Shred waste before feeding into the drum to accelerate decomposition and reduce

anaerobic pockets.

2. Aeration & Drum Operation Optimization

 Maintain optimal aeration inside the drum to promote aerobic conditions and reduce

odour.



Solid Waste Management System for Lunglei Town, Mizoram.
URBAN DEVELOPMENT & POVERTY ALLEVATION DEPARTMENT

EIA& EMP Report

47

 Adjust the rotation speed and residence time (typically 7–14 days) to prevent

anaerobic decomposition.

 Install forced aeration or biofilters in exhaust vents to capture odorous gases.

3. Biofilters & Scrubbers

 Biofilters (using compost, wood chips, or activated carbon) can effectively absorb

and neutralize odorous gases.

 Wet scrubbers can be used to wash out ammonia and other volatile compounds from

exhaust air.

4. Use of Odour Neutralizers & Microbial Cultures

 Spray eco-friendly bio-deodorizers or essential oil-based neutralizers to mask odours.

 Use effective microorganisms (EM) or specialized bacterial cultures to enhance

microbial activity and reduce odour formation.

5. Maintaining Proper C:N Ratio (Carbon to Nitrogen Ratio)

 Maintain a C:N ratio of 25:1 to 30:1 to avoid excess ammonia release.

 Add bulking agents like sawdust, wood chips, or dry leaves to balance nitrogen-rich

organic waste.

6. Leachate Management

 Regularly drain and treat leachate to prevent foul-smelling stagnant water.

 Use leachate recirculation in controlled amounts to enhance composting efficiency.

7. Enclosed Facility & Ventilation

 Conduct composting in a closed shed or tunnel with proper ventilation.

 Install chimneys or exhaust fans to direct air through biofilters or scrubbers.

8. Regular Cleaning & Maintenance

 Periodic cleaning of the drum, surrounding areas, and leachate collection tanks

prevents odour buildup.

 Ensure regular turning of compost post-drum processing to enhance aeration.



Solid Waste Management System for Lunglei Town, Mizoram.
URBAN DEVELOPMENT & POVERTY ALLEVATION DEPARTMENT

EIA& EMP Report

48

By implementing these odour control measures, mechanical drum composting can be

efficiently managed without causing environmental nuisance.

Components of a Leachate Management Plant

1. Leachate Collection System

 Sloped Flooring & Drains: Ensure the composting facility floor is sloped to direct

leachate towards collection points.

 Leachate Collection Tank: Store leachate in an underground or overhead tank with

proper lining to prevent seepage.

 Leachate Recirculation: Some leachate can be sprayed back into the composting

process in controlled amounts to maintain moisture balance.

2. Leachate Treatment System

Depending on the leachate quality, the following treatment processes are used:

A. Primary Treatment (Solid Separation)

 Screening & Sedimentation: Remove large particles and settle suspended solids.

 Oil & Grease Trap: Separates floating grease and oils.

B. Biological Treatment

 Aerobic Treatment (Activated Sludge or Biofilters):

o Uses bacteria to break down organic matter.

o Aeration tanks or biofilters (such as compost-based or wood-chip biofilters)

help degrade pollutants.

 Anaerobic Treatment (if necessary for high organic load leachate):

o Anaerobic digesters or lagoons reduce biochemical oxygen demand (BOD)

and chemical oxygen demand (COD).

C. Tertiary Treatment (Polishing & Disinfection)

 Coagulation & Flocculation: Uses alum or ferric chloride to remove suspended

particles.

 Filtration: Sand or activated carbon filters remove fine particulates and odour.

 Disinfection: UV treatment or chlorination ensures pathogen-free discharge.

3. Reuse & Disposal

 Reuse Treated Water: Treated leachate can be reused for compost moisture control,

dust suppression, or landscaping.



Solid Waste Management System for Lunglei Town, Mizoram.
URBAN DEVELOPMENT & POVERTY ALLEVATION DEPARTMENT

EIA& EMP Report

49

 Disposal as Per Pollution Norms: If not reusable, discharge must meet CPCB/SPCB

(Central/State Pollution Control Board) guidelines before release into drains or

water bodies.

Design Considerations for a Leachate Management Plant

Parameter Typical Value/Range

Leachate Generation 5%-10% of input waste (1.25-2.5 KLD for 25 TPD)

pH 5.5 - 8.5

BOD (mg/L) 500 - 5,000

COD (mg/L) 1,500 - 10,000

TSS (mg/L) 200 - 2,000

NH₃-N (mg/L) 50 - 500

Flowchart for Leachate Management in Mechanical Drum Composting

1 Leachate Generation

↓

2. Leachate Collection & Storage

 Sloped flooring & drainage system

 Leachate collection tank

↓

3. Primary Treatment (Solid Separation)

 Screening (removes large debris)

 Sedimentation (settles suspended solids)

 Oil & grease trap (removes floating contaminants)

↓

4. Biological Treatment

 Aerobic Treatment (Activated Sludge/Biofilters)

 Anaerobic Treatment (if high organic load)

↓

5. Tertiary Treatment (Polishing & Disinfection)

 Coagulation & flocculation (removes fine particles)

 Filtration (sand/activated carbon)



Solid Waste Management System for Lunglei Town, Mizoram.
URBAN DEVELOPMENT & POVERTY ALLEVATION DEPARTMENT

EIA& EMP Report

50

 Disinfection (UV/chlorination)

↓

6. Reuse or Safe Disposal

 Reuse in composting process (moisture control, dust suppression, landscaping)

 Safe disposal as per CPCB/SPCB norms

2.9 WATER REQUIREMENT

For a Solid Waste Management (SWM) plant in Lunglei, Mizoram, securing a reliable

water supply is essential for operations such as equipment cleaning, dust suppression, and

composting processes. Potential water sources include:

1. Municipal Water Supply: Utilizing the existing municipal water infrastructure can

provide a consistent and treated water source, ensuring compliance with quality

standards.

2. Surface Water Bodies: Lunglei is endowed with various perennial streams and rivers.

According to the Mizoram Water Data, streams like the Rangte River and other

Stream are utilized for domestic purposes and could be potential sources for

industrial use, subject to necessary permissions and treatment to meet operational

standards.

3. Groundwater Extraction: Implementing borewells to tap into groundwater reserves

is another option. However, this requires a thorough assessment of groundwater

availability and quality, as well as adherence to regulatory guidelines to prevent over-

extraction and environmental degradation.

4. Rainwater Harvesting: Given Mizoram's significant rainfall, collecting and storing

rainwater can be an effective and sustainable water source. This approach not only

supplements water needs but also aligns with environmental conservation efforts.

5. Recycled Water: Treated wastewater from sewage treatment plants (STPs) can be

repurposed for non-potable uses within the SWM plant. The Mizoram Pollution

Control Board has noted that treated wastewater is utilized for recharging water

bodies, indicating its potential for industrial applications.

The water requirement for a solid waste management system, specifically for processing 50

tonnes per day of waste, can vary based on the type of system used. Common types of

systems include:

1. Composting



Solid Waste Management System for Lunglei Town, Mizoram.
URBAN DEVELOPMENT & POVERTY ALLEVATION DEPARTMENT

EIA& EMP Report

51

2. Anaerobic Digestion

3. Landfilling (with leachate treatment)

4. Waste-to-Energy (WTE)

5. Mechanical Biological Treatment (MBT)

Each of these systems has different water requirements for their operation, which depends on

factors such as moisture content of the waste, technology used, and whether water is required

for cooling, washing, or leachate management.

Here is an estimated breakdown of water requirements for each system:

1. Composting System

Composting requires water to maintain proper moisture levels in the waste. Ideally, the

moisture content in the compost pile should be around 50% to 60%.

 Water required: Generally, composting requires about 50 to 150 liters of water per

tonne of waste per day.

 For 50 tonnes per day, the water requirement would be 2,500 to 7,500 liters per day.

2. Anaerobic Digestion

Anaerobic digestion involves breaking down organic waste in the absence of oxygen, and

while it does require water for mixing and maintaining appropriate slurry consistency, it

typically uses less water compared to other systems.

 Water required: Typically around 100 to 200 liters of water per tonne of organic

waste per day.

 For 50 tonnes per day, the water requirement would be 5,000 to 10,000 liters per

day.

3. Landfill (with Leachate Treatment)

Water may be needed in landfills mainly for managing leachate. If leachate treatment is

necessary, water is also needed for dilution and filtration processes.

 Water required: Leachate treatment systems can vary widely but could require

anywhere from 1,000 to 5,000 liters per day per tonne of waste, depending on the

volume of leachate generated.

 For 50 tonnes per day, the water requirement might range from 50,000 to 250,000

liters per day.

4. Waste-to-Energy (WTE)

Waste-to-energy plants, which incinerate waste to generate energy, generally require water

for cooling purposes in the combustion process.



Solid Waste Management System for Lunglei Town, Mizoram.
URBAN DEVELOPMENT & POVERTY ALLEVATION DEPARTMENT

EIA& EMP Report

52

 Water required: On average, WTE plants require about 2 to 5 liters of water per

kilowatt-hour (kWh) of energy produced. For 50 tonnes per day, this could translate

to around 5,000 to 20,000 liters per day, depending on the energy recovery

efficiency.

5. Mechanical Biological Treatment (MBT)

MBT combines mechanical sorting with biological treatment. The water required is for

processing and washing waste, as well as for biological treatment like anaerobic digestion or

composting.

 Water required: Similar to composting or anaerobic digestion, MBT systems use